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NEX 1 TEST DATA

FCC ID: 2BR3I-FS210P

Hunan Chuangke Photoelectric Co. LTD

No.9 Factory Building, Electronic Information Manufacturing Base, N0.199, Aviation Road,
Wangcheng District, Changsha city, Hunan Province

Hunan Chuangke Photoelectric Co. LTD

No.9 Factory Building, Electronic Information Manufacturing Base, N0.199, Aviation Road,
Wangcheng District, Changsha city, Hunan Province

Projector

N/A

FS210P
01, O1Pro, O1Max, P10

Aug. 13, 2025

Aug. 13, 2025 - Sep. 10, 2025
Sep. 10, 2025

Shenzhen DL Testing Technology Co., Ltd.

101-201, Comprehensive Building, Tongzhou Electronics Longgang Factory Area, No.l
Baolong Fifth Road, Baolong Community, Baolong Street, Longgang District, Shenzhen,
China

FCC PART 15 C 15.247
ANSI C63.10-2020
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1. Maximum Conducted Output Power

Condition Mode Frequency Antenna Conducted Power Limit Verdict
(MHz) (dBm) (dBm)

NVNT BLE 2402 Antl 3.816 30 Pass
1M

NVNT BLE 2440 Antl 3.508 30 Pass
1M

NVNT BLE 2480 Antl 1.646 30 Pass
M

NVNT BLE 2402 Antl 3.86 30 Pass
2M

NVNT BLE 2440 Antl 3.754 30 Pass
2M

NVNT BLE 2480 Antl 1.871 30 Pass
2M

Power NVNT BLE 1M 2402MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL

Center Fre Z.JUZUUUU[} GHz

Cel

PNO: Fast -»— 1rig: FreeRun

IFGain:Low #Atten: 30 dB

Ref Offset 752 dB
Ref 20.00 dBm

nter 2.402000 GHz
. #VBW 6.0 MHz

Avg Type: Log-Pwr
Avg|Hold: 100100

Mkr1 2.401 771 GHZ

sTATUS

Sweep 1.333 ms (10001 pts|

o

3.816 dBm)

Span 10.00 MHz,

Power NVNT BLE 1M 2440MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

Cel

PNO: Fast
IFGain:Low

Ref Offset 7.37 dB
Ref 20.00 dBm

nter 2.440000 GHz
. #VBW 6.0 MHz

Trig: Free Run
#Atten: 30 dB

Avg Type: Log-Pwr
AvglHold: 100/100

Mkr1 2.439

Sweep 1.333 ms (10001 pts|

3.508 dBm|

Span 10.00 MHz,

Test Report Tel: 400-688-3552

Web:www.dl-cert.com
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Power NVNT BLE 1M 2480MHz Antl

[ Keysight Spectrum Analyzer - Swept SA o | o ]
- ENSE T Aug 30, 2025

AL —

Center Freq 2.480000000 GHz ) Avg Type: Log-Pwr
PNO: Fast ~— 17ig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Mkr1 2.479 749 GHz
Ref Offset 6.83 dB
Reef ZDE.!UD dBm 1.646 dBm|

Center 2.480000 GHz Span 10.00 MHz
#VBW 6.0 MHz Sweep 1.333 ms (10001 pts|

Power NVNT BLE 2M 2402MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.402000000 GHz ) Avg Type: Log-Pwr
PNO: Fast ~— 17ig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset 7.52 dB
Ref 20.00 dBm

Center 2.402000 GHz Span 10.00 MHz
#VBW 6.0 MHz Sweep 1.333 ms (10001 pts|

Power NVNT BLE 2M 2440MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

Avg Type: Log-Pwr
PNO: Fast —s—  17ig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.439 511 GHzZ
Ref Offset 7.37 dB
Reef ZDE.!UD dBm 3.754 dBm)

Center 2.440000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts|

Power NVNT BLE 2M 2480MHz Antl

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.480000000 GHz ) Avg Type: Log-Pwr
PNO: Fast ~— 17ig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset 6.83 dB

Mkr1 2.479 563 GHz
Ref 20.00 dBm 1

871 dBm

Center 2.480000 GHz Span 10.00 MHz
#VBW 6.0 MHz Sweep 1.333 ms (10001 pts|

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 4 of 21
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2. -6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT BLE 1M 2402 Antl 0.663 0.5 Pass
NVNT BLE 1M 2440 Antl 0.663 0.5 Pass
NVNT BLE 1M 2480 Antl 0.649 0.5 Pass
NVNT BLE 2M 2402 Antl 1.25 0.5 Pass
NVNT BLE 2M 2440 Antl 1.123 0.5 Pass
NVNT BLE 2M 2480 Antl 1.203 0.5 Pass

-6dB Bandwidth NVNT BLE 1M 2402MHz Antl
i} KtysigMSpcmmnnilny-Or(upitdm =
RL R A 4 0B:22:47 AM Aug 30, 2025
Center Freq 2.402000000 GHz ?fi"ﬂ,if&ﬁmmmw:f B — Radio Std: None
#IFGain:Low o M:!n 30 dB < Radio Device: BTS
Ref Offset 7.62 dB
Ref 27.52 dBm
iCenter 2,402 GHz Span 2 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms
Occupied Bandwidth Total Power 9.71 dBm
1.0383 MHz
Transmit Freq Error 38.582 kHz % of OBW Power 99.00 %
x dB Bandwidth 663.2 kHz x dB -6.00 dB
-6dB Bandwidth NVNT BLE 1M 2440MHz Antl
i} KtysigMSpcmmnnilny-Or(upitdm =
RL R A 4 08:24:40 AM Aug 30, 2025
Center Freq 2.440000000 GHz g:nﬁe;r:;eaﬁ-ddmmows:: B — Radio Std: None
#IFGain:Low o M:!n 30 dB < Radio Device: BTS
o737 Mkr3 2.44037 GH
RS ™ 31054 dBm
Center 2.44 GHz Span 2 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms
Occupied Bandwidth Total Power 9.43 dBm
1.0419 MHz
Transmit Freq Error 38.418 kHz % of OBW Power 99.00 %
x dB Bandwidth 663.1 kHz x dB -6.00 dB
-6dB Bandwidth NVNT BLE 1M 2480MHz Antl
Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 5 of 21
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[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.480000000 GHz “Center Freq; 2.480000000 GHz

Trig: Free Run Avg|Hold: 1001100

—-—
#IFGain:Low #Atten: 30 dB

Ref Offset 6.83 dB
Ref 26,83 dBm

Center 2.48 GHz
‘Res BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth Total Power 7.57 dBm

1.0374 MHz
Transmit Freq Error 35.183 kHz % of OBW Power 99.00 %
x dB Bandwidth 649.3 kHz x dB -6.00 dB

0B:26:32 AM Aug 30, 2025
Radio Std: None

Radio Device: BTS

Mkr3 2.48036 GHz
-4.2447 dBm

Sweep 1.333 ms|

-6dB Bandwidth NVNT BLE 2M 2402MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

Center Freq: 2.402000000 GHz

G
Trig: Free Run Avg|Hold: 1001100

—-—
#IFGain:Low #Atten: 30 dB

Ref Offset 7.62 dB
Ref 27.52 dBm

At

Center 2.402 GHz

‘Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 9.52 dBm

1.8527 MHz
Transmit Freq Error -1.685 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.250 MHz x dB -6.00 dB

o | o ]
0B:28:38 AM Aug 30, 2025
Radio Std: None

Radio Device: BTS

Mkr3 2.402623 GHz
-4.1782 dBm

Vo s

Span 2 MHz|
Sweep 1.333 ms

-6dB Bandwidth NVNT BLE 2M 2440MHz Antl

[ Keysight Specinum Analyzer - Occupied W
Center Freq: 2.440000000 GHz
s~ Trig: FreeRun AvglHold: 100100
#IFGain:Low #Atten: 30 dB

Ref Offset 7.37 dB
Ref 27.37 dBm

U N i RV L ORI

Center 2.44 GHz
Res BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth Total Power 9.65 dBm

1.8513 MHz
Transmit Freq Error -3.120 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.123 MHz x dB -6.00 dB

o | o ]
0B:30:43 AM Aug 30, 2025
Radio Std: None

Radio Device: BTS

Mkr3 2.440559 GHz
-1.2640 dBm

Span 2 MHz|
Sweep 1.333 ms

-6dB Bandwidth NVNT BLE 2M 2480MHz Antl

Test Report Tel: 400-688-3552 Web:www.dl-cert.com

Email: service@dl-cert.com
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0B:33:20 AM Aug 30, 2025

Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100

—-—
#IFGain:Low #Atten: 30 dB

[ Keysight Spectrum Analyzer - Occupied BW
RL -

Radio Device: BTS

. Mkr3 2.480605 GHz
T o 79014 dBm

Center 2.48 GHz Span 2 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms|

Occupied Bandwidth Total Power 7.58 dBm

1.8459 MHz
Transmit Freq Error 3.721 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.203 MHz x dB -6.00 dB

Page 7 of 21
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3. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT BLE 1M 2402 Antl 1.041225978
NVNT BLE 1M 2440 Antl 1.040128491
NVNT BLE 1M 2480 Antl 1.0393732
NVNT BLE 2M 2402 Antl 2.057583811
NVNT BLE 2M 2440 Antl 2.033091289
NVNT BLE 2M 2480 Antl 2.053565991

OBW NVNT BLE 1M 2402MHz Antl

—
[ Keysight Spectrum Analyzer - Occupied BW

RL E A
Center Freq 2.402000000 GHz

#IFGain:Low

Center Freq: 2.402000000 GHz
s Trig: FreeRun Avg|Hold: 100100
#Atten: 30 dB

Ref Offset 7.62 dB
Ref 27.52 dBm

iCenter 2,402 GHz
#Res BW 100 KHz

#VBW 300 kHz

Total Power 9.77 dBm

Occupied Bandwidth

1.0412 MHz
38.577 kHz
1.341 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

MG sTATUS

08:22:39 AM Aug 30, 2025

Radio Std: None

Radio Device: BTS

Span 3 MHz|
Sweep 1.333 ms

OBW NVNT BLE 1M 2440MHz Antl

—
[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Fre 2.4400000[} GHz

#IFGain:Low

Center Freq: 2.440000000 GHz
s Trig: FreeRun
#Atten: 30 dB

Ref Offset 7.37 dB
Ref 27.37 dBm

iCenter 2.44 GHz

#Res BW 100 kHz #VBW 300 kHz

Total Power 9.56 dBm

Occupied Bandwidth

1.0401 MHz
39.313 kHz
1.338 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

MG STATUS

Avg|Hold: 100/100

08:24:33 AM Aug 30, 2025

Radio Std: None

Radio Device: BTS

Span 3 MHz|
Sweep 1.333 ms

OBW NVNT BLE 1M 2480MHz Antl

Test Report Tel: 400-688-3552 Web:www.dl-cert.com

Email: service@dl-cert.com
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[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.480000000 GHz
#IFGain:Low

Ref Offset 6.83 dB
Ref 26,83 dBm

Center 2.48 GHz
‘Res BW 100 kHz

Occupied Bandwidth

1.0394 MHz
41.422 kHz

x dB Bandwidth 1.334 MHz

Transmit Freq Error

Center Freq: 2.480000000 GHz
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

#VBW 300 kHz

Total Power 7.51 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

0B:26:25 AM Aug 30, 2025
Radio Std: None

Radio Device: BTS

Span 3 MHz|
Sweep 1.333 ms

OBW NVNT BLE 2M 2402MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

#IFGain:Low

Ref Offset 7.62 dB
Ref 27.52 dBm

Center 2.402 GHz
‘Res BW 100 kHz

Occupied Bandwidth

2.0576 MHz
35.287 kHz

x dB Bandwidth 2.538 MHz

Transmit Freq Error

Center Freq: 2.402000000 GHz

G
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

LR VLV AR

#VBW 300 kHz

Total Power 9.23 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

o | o ]
0B:28:30 AM Aug 30, 2025
Radio Std: None

Radio Device: BTS

Span 3 MHz|
Sweep 1.333 ms

OBW NVNT BLE 2M 2440MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

#IFGain:Low

Ref Offset 7.37 dB
Ref 27.37 dBm

Center 2.44 GHz
‘Res BW 100 kHz

Occupied Bandwidth

2.0331 MHz
37.999 kHz
x dB Bandwidth 2.497 MHz

Transmit Freq Error

Center Freq: 2.440000000 GHz

Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

#VBW 300 kHz

Total Power 9.58 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

o | o ]
0B:30:35 AM Aug 30, 2025
Radio Std: None

Radio Device: BTS

Span 3 MHz|
Sweep 1.333 ms

OBW NVNT BLE 2M 2480MHz Antl

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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[ Keysight Spectrum Analyzer - Occupied BW ERE=
AL E ENSE IV ] 08:33:10 AM Aug 30, 2025
Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 1001100
HIFGain:Low #Arten: 30 dB Radio Device: BTS

Ref Offset 6.83 dB
Ref 26,83 dBm

Center 2.48 GHz Span 3 MHz|
‘Res BW 100 kHz #VBW 300 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 7.81 dBm
2.0536 MHz

Transmit Freq Error 45.799 kHz % of OBW Power 99.00 %

x dB Bandwidth 2.522 MHz x dB -26.00 dB

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 10 of 21
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4. Maximum Power Spectral Density Level

Condition Mode Frequency (MHz) | Antenna | Max PSD (dBm) | Limit (dBm) | Verdict
NVNT BLE 1M 2402 Antl -12.524 8 Pass
NVNT BLE 1M 2440 Antl -12.66 8 Pass
NVNT BLE 1M 2480 Antl -14.484 8 Pass
NVNT BLE 2M 2402 Antl -14.5 8 Pass
NVNT BLE 2M 2440 Antl -14.574 8 Pass
NVNT BLE 2M 2480 Antl -16.495 8 Pass

PSD NVNT BLE 1M 2402MHz Antl

[ Keysight Spectrum Analyzer - Swept SA =

RL ; m

Center Freq 2.402000000 GHz . Avg Type: Log-Pwr
PHOtWide ~»- Trig: FreeRun Avg|Hold: 100100
IFGain:Low #Atten: 30 dB

782 Mkr1 2.402 060 GHz
Ref 20.00 dBm -12.524 dBm

o P

Center 2.402000 GHz Span 3.000 MHz,
#Res BW 3.0 kHz #VBW 10 kHz Sweep 316.3 ms (1001 pts))

MG sTATUS

PSD NVNT BLE 1M 2440MHz Antl

[ Keysight Spectrum Analyzer - Swept SA e
RL A 02

Center Freq 2.4400000[} GHz ) ; Avg Type: Log-Pwr
PNO: Wide ~»— 1rig: FreeRun Avg|Hold: 1001100 ¥ #
IFGain:Low #Atten: 30 dB [ NN N
Mkr1 2.440 060 GHz
Ref Offset 7.37 dB.
Ref 20.00 dBm -12.660 dBm|

|

i \»'u}'u«‘,\""[ ‘“'I"'uﬁ. e

Center 2.440000 GHz Span 3.000 MHz,
#VBW 10 kHz Sweep 316.3 ms (1001 pts))

MG STATUS

PSD NVNT BLE 1M 2480MHz Antl

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.480000000 GHz B
Trig: Free Run
#Atten: 30 dB

Ref Offset 6.83 dB
Ref 20.00 dBm

aoplef
e
o

i % !

1 et

Center 2.480000 GHz
? #VBW 10 kHz

Avg Type: Log-Pwr
AvglHold: 100/100

Mkr1 2.480 060 GHz
-14.484 dBm

Jajone,

PR
o e

Span 3.000 MHz,
Sweep 316.3 ms (1001 pts)

PSD NVNT BLE 2M 2402MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

RL R
Center Freq 2.402000000 GHz )
PNO: Wide ~+— 1rig: FreeRun
IFGain:Low #Artten: 30 dB

Ref Offset 7.52 dB
Ref 20.00 dBm

b
i et

Center 2.402000 GHz
#Res BW 3.0 kHz #VBW 10 kHz

=

30, 2025

Avg Type: Log-Pwr
AvglHold: 100/100

Mkr1 2.402 063 GHz
-14.500 dBm

bl
e

Span 3.000 MHz,
Sweep 316.3 ms (1001 pts)

PSD NVNT BLE 2M 2440MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

AL E
Center Freq 2.440000000 GHz B
Trig: Free Run
#Atten: 30 dB

Ref Offset 7.37 dB
Ref 20.00 dBm

Center 2.440000 GHz

#VBW 10 kHz

=

Avg Type: Log-Pwr
AvglHold: 100/100

Mkr1 2.440 063 GHz
-14.574 dBm

Span 3.000 MHz,
Sweep 316.3 ms (1001 pts)

PSD NVNT BLE 2M 2480MHz Antl

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dI-cert.com
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[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.480000000 GHz ) Avg Type: Log-Pwr
PNO: Wide ~s— 11ig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Mkr1 2.480 063 GHz
Ref Offset 6.83 dB
Ref 20.00 dBm -16.495 dBm

Center 2.480000 GHz Span 3.000 MHz
#VBW 10 kHz Sweep 316.3 ms (1001 pts))

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 13 of 21
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5. Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT BLE 1M 2402 Antl -43.27 -20 Pass
NVNT BLE 1M 2480 Antl -45.73 -20 Pass
NVNT BLE 2M 2402 Antl -34.65 -20 Pass
NVNT BLE 2M 2480 Antl -47.66 -20 Pass

Band Edge NVNT BLE 1M 2402MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept SA

AL E
Center Freq 2.402000000 GHz

PNO: Wide ~#—

IFGain:Low

Ref Offset 7.52 dB
Ref 20.00 dBm

Center 2.402000 GHz

#VBW 300 kHz

Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 1001100 !
#Atten: 30 dB B

Mkr1 2.402 064 GHz
3.455 dBm|

Span 8.000 MHz,
Sweep 1.000 ms (1001 pts)

STATUS

Band Edge NVNT B

LE 1M 2402MHz Antl Emission

[ Keysight Spectrum Analyzer - Swept SA

AL C
Center Freq 2.356000000 GHz
IFGain:Low

Ref Offset 7.62 dB
Ref 20,00 dBm

| ST IR RS I AT T

Start 2.30600 GHz
#Res BW 100 kHz

PNO: Fast

#VBW 300 kHz

Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

e e VA Sy g w e

Stop 2.40600 GHz,
Sweep 9.600 ms (1001 pts)

KR MO X

2,400 0 GHz
2,400 0 GHz
2.398 8 GHz

-50.176
-50.176
-39.815

FUNCTION | FUNCTION ¥AOTH
dBm
dBm
dBm
dBm

Band Edge NVNT BLE 1M 2480MHz Antl Ref

Test Report Tel: 400-688-3552 Web:www.dl-cert.com

Email: service@dI-cert.com
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Test Report

[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.480000000 GHz

Trig: Free Run
#Atten: 30 dB

Ref Offset 6.83 dB
Ref 20.00 dBm

Center 2.480000 GHz
? #VBW 300 kHz

Avg Type: Log-Pwr
AvglHold: 100/100

Mkr1 2.480 072 GHz
1.414 dBm|

Span 8.000 MHz,
Sweep 1.000 ms (1001 pts)

Band Edge NVNT BLE 1M 2480MHz Antl Emission

Keysight Spectrum Analyzer - Swept 54
AL EnsEIN
Center Freq 2.526000000 GHz B
PNO: Fast ~s—  Trig: Free Run

|FGain:Lon #Atten: 30 dB

Ref Offset 6.83 dB
Ref 20,00 dBm

vy AT el AL

Start 2.47600 GHz

#Res BW 100 kHz #VBW 300 kHz

B W F AT R SYTAwre ST ¥ RN

=

Avg Type: Log-Pwr
AvglHold: 100/100

Stop 2.57600 GHz,
Sweep 9.600 ms (1001 pts)

-47.242 dBm

-44.329 dBm

FUNCTION | FUNCTION

Band Edge NVNT BLE 2M 2402MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.402000000 GHz

Trig: Free Run
#Atten: 30 dB

Ref Offset 7.52 dB
Ref 20.00 dBm

Center 2.402000 GHz

#VBW 300 kHz

Avg Type: Log-Pwr
AvglHold: 100/100

Mkr1 2.402 544 GHz
2.528 dBm)

Span 8.000 MHz,
Sweep 1.000 ms (1001 pts)

Band Edge NVNT BLE 2M 2402MHz Ant1 Emission

Tel: 400-688-3552 Web:www.dl-cert.com

Email: service@dI-cert.com
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Test Report

Keysight Spectrum Analyzer - Swept SA o | ar ]
AL ENSE IV ] 08:29:25 AM Aug 30, 2025
Center Freq 2.356000000 GHz Avg Type: Log-Pwr L

PNO:Fast —»—  Trig: Free Run AvglHold: 100/100
|FGain:Low #Atten: 30 dB

Mkr1 2.402 1 GHz
Ref Offset 7.62 dB A
Ref 20,00 dBm 3.082 dBm

| ECTSSTI T SUSTY I Y

Start 2.30600 GHz Stop 2.40600 GHz,
#Res BW 100 kHz Sweep 9.600 ms (1001 pts)

FUNCTION | FUNCTION ¥DTH

=32, m
-32.124 dBm
-32.124 dBm

Band Edge NVNT BLE 2M 2480MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept SA ERE=
R 3 T 08:34:08 AM Aug 30, 2025

Center Freq 2.480000000 GHz . Avg Type: Log-Pwr R

PNO: Wide ~s— 11ig: FreeRun Avg|Hold: 1001100

IFGain:Low #Atten: 30 dB

5 4
Ref Offset 6.83 dB Mkr1 2
Ref 20.00 dBm

Center 2.480000 GHz Span 8.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts))

Band Edge NVNT BLE 2M 2480MHz Ant1 Emission

Keysight Spectrum Analyzer - Swept 54
RL EnsEIN ~
Center Freq 2.526000000 GHz ) Avg Type: Log-Pwr
PNO: Fast ~s—  Trig: Free Run Avg|Hold: 1001100
I W #Atten: 30 dB

Ref Offset 6.83 dB Mkr1
Ref 20,00 dBm

STV VAT R W TR PPN

Stop 2.57600 GHz,
#VBW 300 kHz Sweep 9.600 ms (1001 pts)

FUNCTION | FUNCTION ¥DTH

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dI-cert.com
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6. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT BLE 1M 2402 Antl -38.77 -20 Pass
NVNT BLE 1M 2440 Antl -38.48 -20 Pass
NVNT BLE 1M 2480 Antl -37.78 -20 Pass
NVNT BLE 2M 2402 Antl -38.74 -20 Pass
NVNT BLE 2M 2440 Antl -38.93 -20 Pass
NVNT BLE 2M 2480 Antl -37.65 -20 Pass

Tx. Spurious NVNT BLE 1M 2402MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept 54 p—
RL L A 08:23:35 AM Aug 30, 2025
Center Freq 2.402000000 GHz . Avg Type: Log-Pwr ™ 2
PNO: Wide ~» Trig: FreeRun AvglHold: 100100
IFGain:Low #Atten: 30 dB

.402 292 5 GHZ

Ref Offset 7.52 dB
0 dE 3.407 dBm

Ref 20.00 dBm

Center 2.4020000 GHz Span 1.500 MHz,

#VBW 300 kHz Sweep 1.000 ms (1001 pts))

MG sTATUS

Tx. Spurious NVNT BLE 1M 2402MHz Antl Emission

[— Keysight Spectrum Analyzer - Swept 54
RL E F
Center Freq 13.265000000 GHz )
PNO: Fast ~s-  1rig: Free Run
#Arten: 30 dB

Avg Type: Log-Pwr
Avg|Hold: 10110
IFGain:Low

Mkr1 2.412 GHz

Ref Offset 762 dB
> 2.801 dBm

Ref 20.00 dBm

et o A U s
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[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.440000000 GHz

Trig: Free Run
#Atten: 30 dB

Ref Offset 7.37 dB
Ref 20.00 dBm

Center 2.4400000 GHz
? #VBW 300 kHz

Avg Type: Log-Pwr
AvglHold: 100/100

Mkr1 2.440 271 5 GHz
2.934 dBm

Span 1.500 MHz,
Sweep 1.000 ms (1001 pts)

Tx. Spurious NVNT BLE 1M 244

OMHz Antl Emission

Keysight Spectruem Analyzer - Swept SA

AL
Center Freq 13.265000000 GHz

PNO: Fast —»—  Trig: FreeRun
|FGain:Lon #Atten: 30 dB

Ref Offset 7.37 dB
Ref 20,00 dBm
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\.“Ja:”} e T e e B Ml

#VBW 300 kHz

=

30, 2025

Avg Type: Log-Pwr
AvglHold: 10110

Mkr1 2.439 GHz
2.771 dBm

e
T L Canied

Stop 26.50 GHz
Sweep 2.530 s (1001 pts)

FUNCTION

-35,559 dBm
-48.469 dBm
-48.082 dBm
-49.119 dBm

FUNCTION WIDTH

Tx. Spurious NVNT BLE 1M 2480MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept SA

Center Freq 2.480000000 GHz

Trig: Free Run
#Atten: 30 dB

Ref Offset 6.83 dB
Ref 20.00 dBm

Center 2.4800000 GHz

#VBW 300 kHz

Avg Type: Log-Pwr
AvglHold: 100/100

Mkr1 2.480 054 0 GHz
1.213 dBm|

Span 1.500 MHz,
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Keysight Spectrum Analyzer - Swept 54
AL ENSEIN ]
Center Freq 13.265000000 GHz Avg Type: Log-Pwr
PN

Fast ~»— Trig: FreeRun Avg|Hold: 1010
IFGain:Low #Artten: 30 dB

. Mkr1 2.492 GHzZ
Ref Offset 6.83 dB
Ref 20,00 dBm 0.735 dBm
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Stop 26.50 GHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 2.530 s (1001 pts)

MK MODE E FUNC FUNCTION WIDTH

Tx. Spurious NVNT BLE 2M 2402MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept SA =]
£ x T 08:20:32 AM.
Center Freq 2.402000000 GHz ) Avg Type: Log-Pwr TRA
PNO: Wide ~s— 11ig: FreeRun AvglHold: 100/100 ¥
IFGain:Low #Atten: 30 dB

535 GHZ
Ref Offset 7.52 dB
Ref 20.00 dBm 05 dBm|

Center 2.402000 GHz Span 3.000 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts))

Tx. Spurious NVNT BLE 2M 2402MHz Antl Emission

Keysight Spectrum Analyzer - Swept 54
AL ENSEIN ]
Center Freq 13.265000000 GHz Avg Type: Log-Pwr
PN

Fast ~»— Trig: FreeRun Avg|Hold: 1010
IFGain:Low #Artten: 30 dB

Mkr1 2.412 GHz
Ref Offset 7.62 dB A
R:ef 20,00 dBm -1.345 dBm
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Stop 26.50 GHz
#VBW 300 kHz Sweep 2.530 s (1001 pts)

FUNCTION WIDTH
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[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.440000000 GHz ] ) ) Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Mkr1 2.440 078 GHz
Ref Offset 7.37 dB
Ref 20.00 dBm 3.189 dBm

Center 2.440000 GHz Span 3.000 MHz
? #VBW 300 kHz Sweep 1.000 ms (1001 pts))

Tx. Spurious NVNT BLE 2M 2440MHz Antl Emission
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Keysight Spectruem Analyzer - Swept SA

RL EnsEIN ~
Center Freq 13.265000000 GHz ) Avg Type: Log-Pwr
PNO: Fast ~— 17ig: FreeRun Avg|Hold: 10110
1FG: 0 #Atten: 30 dB
Ref Offset 7.37 dB Mkr1 2.439 GHz

Ref 20,00 dBm 0.929 dBm
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Stop 26.50 GHz
Sweep 2.530 s (1001 pts)
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-35.744 dBm
-48.243 dBm
-49.340 dBm
-47.329 dBm

Tx. Spurious NVNT BLE 2M 2480MHz Antl Ref

[ Keysight Spectrum Analyzer - Swept SA ]

Center Freq 2.480000000 GHz ) ) Avg Type: Log-Pwr
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Mkr1 2.480 054 GHz
Ref Offset 6.83 dB
Reef ZDE.!UD dBm 0.828 dBm

Center 2.480000 GHz Span 3.000 MHz
? #VBW 300 kHz Sweep 1.000 ms (1001 pts))
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Ref Offset 6.83 dB
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FUNCTION | FUNCTION ¥DTH

-36.82 im
-49.765 dBm
-49.745 dBm
-47.969 dBm

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 21 of 21


mailto:service@dl-cert.com

